

Buyer: M/s. MAAKS INT. Pvt. Ltd
1st Floor No.2, Maxim Arcade Usman, Block Jeddah
Town, Islamabad, Pakistan.

Seller: M/s. Bughlaf Steel
Prince Sultan Street, Jeddah, Saudi Arabia.

Sample Name: 1. STEEL (R50 GOST 7173.75 WT. 51.67 KG/METER)
2. STEEL (R65 GOST 8165.75 WT. 64.72 KG/METER)

Sample No.: KHMAD201070-1

Spec. of Railways: R50/R60/R65

SGS Ref No: SGS/JUB/M-20/140

Date of Report: 19-Mar-2020

This report is to certify that, as per the specification given under the contract D/1077-2020A25706, lab analysis was carried out at M/s. Al-Hoty stranger for two Rail Steel Bar samples and found that the sample meets the chemical requirement of R50 GOST 7173.5 Grade Material, (Exept- C 0.54-0.82% & P- 0.035%) and R65 GOST 8165.75 Grade Material, (Exept- C 0.54-0.82% & P- 0.035%).

Total quantity to be dispatched as mentioned in the contract D/1077-2020A25706 is 5,000,0000 Tons.

This report bears no financial responsibility of "SGS Inspection Services Saudi Arabia Ltd."

for 

Jaishankar Prasad

Operations Manager

Industrial Services



"This document is issued by the Company under its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."